MERCRUISER [350 MAG MPI SKI [GEN+]  GM 350%-8 1938 AND UP)
Serial Mbr Range: OLO02600 THRU 0310009 ()

< CYLIMDER BLOCK, AMD CAMSHAFT b w
Ref |Clazs|Part Description Qt Comment Footnote
1
2 22 483400 PLUG-FIPE (1/41M) 3 2
3 19 B16565| PLUG-EXPAMSION [15/32 M) |5 2
4 22 260088 BUSHIMG-4DAPTOR 1 2
5 22 2066084 1| PLUG-DRAIM 2 2
5 25 B0BEN9 QUAD RING 2 2.4
7 19 34270 PLUG-EXPAMSION [1-5/81M.) |8 2
g 17 35465 PIMN-DOWEL [5A1E M. 4 2
9 22 T2640| PLUG-EXPAMSION [REAR Chkd:|1 2
10 23 85674 | BEARING SET 1 2
11 17340 1|LIFTER-ROLLER 16 2
12 431 A11658| CAMSHAFT-ROLLER 1 2
13 17161 | CHAIM-TIMING 1 2
14 43 211659 1|SPROCKET-CAMSHAFT 1 2
13 43 17160/ SPROCKET-CRAMNKSHAFT 1 2
16 10 35339/ BOLT [BME-18 = 34 1M ] 3 2
17 12 8458136 WaSHER 3 2
18 17 35312 |FIM 1 2
19 17347 |GUIDE-LIFTER a 2
20 211662 RETAIMER-LIFTER GUIDE 1 2
21 10 34500 | SCREW [5/16-18 = 58 1M ] 3 2
22 12 A11664 "W SHER [5/16 M) 3 2
23 B11EE3|RETAIMNER-CAMSHAFT 1 2
24 10 17343 |SCREW [1/4-20% 1/21M.) 2 2
25 B07E35T |PLATE-BLOCK-OFF 1
26 27 34858 | GASKET 1 24
27 10 35366 | SCREW [1/4-20 % 9416 1M ] 2
28 10 93261 |SCREW [3/8-16 % 3/4 M) 2
29 13 35048 | LOCKWASHER [3/8 IM.) 2
- 2074434 1 \MARIMNE LOMG BLOCK. ENGIME |1 COMTENTS IMDICATED EY FOOD

92 A05525| SEALER-RED RTY [WHERE AFPI|1

92 34227 1|PERFECT SEAL MWHERE APFLIC 1

27 7RE11498| OWERHALIL GASKET SET 1 COMTEMNTS IMDICATED BY FOOD




